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CUSTOMER NAME: JIANG SU WAN YUAN NEW MATERIALS CO.，LTD. 

ADDRESS: XINGYEROAD, SHANGDANGTOWN, DANTUDISTRICT, ZHENJIANG, 

JIANGSU, CHINA 

 

Sample Name : GOLD EPOXY ALUMINUM FOIL 
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